

# Test Report

Report No.: NB2019113972

Date: November 13, 2019

Page:1/5

Applicant: Supplier to Jay Trim Ltd

Address:

The following merchandise were submitted and identified by the clients as:

Sample Name: BLACK EYE/CAT EYE  
 Color: BLACK Country of Origin: CHINA  
 Exported to: EUROPE USA Product End Use: FOR TOY

The following information were confirmed by the laboratory:

Testing Period: From November 8, 2019 to November 13, 2019  
 Test Results: Please refer to next page(s)

## Summary of test results

Test Requested		Conclusion
1	Migration of Certain Elements - European Standard EN 71-3: 2019	PASS

Remark: Tested part(s) was/were specified by client.

Signed for and on behalf of Guangdong NewBest Testing Service Co., Ltd.

Approved by:

*Jum.*  
Manager



This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor.

# Test Report

Report No.: NB2019113972

Date: November 13, 2019

Page:2/5

**Test results:**

Tested part(s) description:

Test Item(s)	Description	Location
I001	Gloss black plastic	Screw cap

**1. Migration of Certain Elements - European Standard EN 71-3: 2019**

Test Method: EN 71-3: 2019, Analyzed by Inductively Coupled Plasma Optical Emission Spectrometry

Analyte	Requirement (mg/kg)	MDL (mg/kg)	Result (mg/kg)
	Category III		Test Item(s)
			I001
Aluminium (Al)	70000	5	25
Antimony (Sb)	560	5	N.D.
Arsenic (As)	47	5	N.D.
Barium (Ba)	18750	5	N.D.
Boron (B)	15000	5	N.D.
Cadmium (Cd)	17	5	N.D.
Chromium (Cr)	--	5	N.D.
Chromium III (Cr III)	460	0.2	N.D.
Chromium VI (Cr VI)	0.053	0.050	N.D.
Cobalt (Co)	130	5	N.D.
Copper (Cu)	7700	5	N.D.
Lead (Pb)	23	5	N.D.
Manganese (Mn)	15000	5	N.D.
Mercury (Hg)	94	5	N.D.
Nickel (Ni)	930	5	N.D.
Selenium (Se)	460	5	N.D.
Strontium (Sr)	56000	5	N.D.
Tin (Sn)	180000	5	N.D.
Organic tin☆	12	2.5	N.D.
Zinc (Zn)	46000	5	10
<b>Conclusion</b>			<b>PASS</b>

This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor.

# Test Report

Report No.: NB2019113972

Date: November 13, 2019

Page:3/5

Note: N.D.= Not Detected(<MDL)  
mg/kg = milligram per kilogram = ppm = part per million  
MDL= Detection Limit  
Organic tin = migration of total organic tin is expressed as tributyl tin cation content in mg/kg  
“☆” = The migration of organic tin is expressed as tributyltin.

Remark: Results of Cr III and Cr VI were reported as sum of soluble Chromium content unless specified.  
Organic tin test were conducted when soluble tin were determined, Result(s) of organic tin was (were) calculated by assuming the soluble tin content was wholly contributed from tributyltin (TBT) cation unless further specified.

This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor.

# Test Report

Report No.: **NB2019113972**

Date: **November 13, 2019**

Page:4/5

Samples photograph



This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor.

# Test Report

Report No.: **NB2019113972**

Date: **November 13, 2019**

Page:5/5

Pictures only for reference submitted by client



NBTS authenticate the photograph on original report only

\*\*\* End of Report \*\*\*

This report cannot be reproduced partly, without prior written permission of Laboratory. Any unauthorized alteration, forgery or falsification of the content of this document is unlawful. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Items marked with “#” means they are not accredited by CNAS, “s” means the item of subcontractor.